
PNEG-1156

Design III Series Grain Stir-Ator

Owner’s Manual

PNEG-1156
Date: 03-27-09



2 PNEG-1156 Design III Stir-Ator

Patent Notice

The Kalke-Murphy Grain Stir-Ator is manufactured under exclusive license for United States Patent 
Numbers 3580549 and 4374621. Infringing manufacturers, sellers, and users are subject to 
prosecution in the Federal Courts.

STIR-ATOR is a registered trade-mark of David Manufacturing Company.

Installation Data

Date of Installation: _____________________

Serial Number: ________________________

Bin Size:______________________________

Auger Length: _________________________

Dealer Name:__________________________



PNEG-1156 Design III Stir-Ator 3

Table of Contents

Contents
Chapter 1  Safety .................................................................................................................................................. 4

Safety Guidelines ...............................................................................................................................  4
Safety Instructions ..............................................................................................................................  5
Operator Qualifications .....................................................................................................................  11

Chapter 2  Safety Decals ................................................................................................................................... 12
Chapter 3  Assembly and Installation .............................................................................................................. 14

Final Inspection Check List ..............................................................................................................  14
Installation of the Design III Stir-Ator ................................................................................................  19
Track Installation ..............................................................................................................................  19
Suspension Chains ..........................................................................................................................  22
Switch Box ........................................................................................................................................  23
Frame Rails ......................................................................................................................................  24
Trolley ...............................................................................................................................................  25
Yokes ...............................................................................................................................................  28
Swing Arm ........................................................................................................................................  30
Junction Box .....................................................................................................................................  30
Trolley Drive Arm to Cable ...............................................................................................................  32
Center Suspension System ..............................................................................................................  33
Track Gear Motor .............................................................................................................................  34
Leveler Disks ....................................................................................................................................  34
Lifting Stir-Ator ..................................................................................................................................  35
Suspension Chain ............................................................................................................................  38
Installing Stir-Ator Augers .................................................................................................................  40

Chapter 4  Management and Maintenance ...................................................................................................... 43
Cable Tension ..................................................................................................................................  43

Chapter 5  Operation .......................................................................................................................................... 46
Operation of the Design III Stir-Ator .................................................................................................  46
Start-up Procedure (Full Bin) ............................................................................................................  47
Track Unit Drive Sprocket ................................................................................................................  48
Stir-Guard Operation ........................................................................................................................  48
Storage .............................................................................................................................................  49
Drying Guide ....................................................................................................................................  50

Chapter 6  Troubleshooting .............................................................................................................................. 53
Chapter 7  Parts List .......................................................................................................................................... 55

Design III Stir-Ator Track Unit ...........................................................................................................  56
Design III Stir-Ator Switch Boxes and Suspension - Drawing B .......................................................  58
Design III Stir-Ator Yoke ...................................................................................................................  60
Design III Stir-Ator Double Auger Trolley .........................................................................................  64
Design III Stir-Ator Triple Auger Trolley ............................................................................................  65
DMC 230V - Gear Motor (502A0040) ...............................................................................................  69
DMC 440V - Gear Motor (502A0045) ...............................................................................................  70
Stir-Ator Guard Option - 230V ..........................................................................................................  71
Stir-Ator Guard Option - 440V ..........................................................................................................  72

Chapter 8  Wiring Diagrams .............................................................................................................................. 73
Design III Stir-Ator Wiring Diagram - 1 Phase - 230V - 60 Hz ..........................................................  73
Design III Stir-Ator Wiring Diagram - 3 Phase - 230V - 60 Hz ..........................................................  74
Design III Stir-Ator Wiring Diagram - 3 Phase - 460V - 60 Hz ..........................................................  75
Design III Stir-Ator Wiring Diagram - 3 Phase - 575V - 60 Hz ..........................................................  76

Chapter 9  Warranty ........................................................................................................................................... 77



4 PNEG-1156 Design III Stir-Ator

1. Safety

Safety Guidelines
This manual contains information that is important for you, the owner/operator, to know and understand. 
This information relates to protecting personal safety and preventing equipment problems. It is the 
responsibility of the owner/operator to inform anyone operating or working in the area of this equipment 
of these safety guidelines. To help you recognize this information, we use the symbols that are defined 
below. Please read the manual and pay attention to these sections. Failure to read this manual and its 
safety instructions is a misuse of the equipment and may lead to serious injury or death.

This is the safety alert symbol. It is used to alert you to 
potential personal injury hazards. Obey all safety 
messages that follow this symbol to avoid possible 
injury or death.

WARNING indicates a potentially hazardous situation 
which, if not avoided, could result in death or serious injury.

CAUTION indicates a potentially hazardous situation which, 
if not avoided, may result in minor or moderate injury.

CAUTION used without the safety alert symbol indicates a 
potentially hazardous situation which, if not avoided, may 
result in property damage.

NOTE indicates information about the equipment that you 
should pay special attention.

DANGER indicates an imminently hazardous situation 
which, if not avoided, will result in death or serious injury.



1. Safety

PNEG-1156 Design III Stir-Ator 5

Safety Instructions
Our foremost concern is your safety and the safety of others associated with this equipment. We want 
to keep you as a customer. This manual is to help you understand safe operating procedures and some 
problems which may be encountered by the operator and other personnel.

As owner and/or operator, it is your responsibility to know what requirements, hazards and precautions 
exist, and to inform all personnel associated with the equipment or in the area. Safety precautions may 
be required from the personnel. Avoid any alterations to the equipment. Such alterations may produce 
a very dangerous situation where SERIOUS INJURY or DEATH may occur.

This equipment shall be installed in accordance with the current installation codes and applicable 
regulations which should be carefully followed in all cases. Authorities having jurisdiction should be 
consulted before installations are made.

Follow Safety Instructions

Carefully read all safety messages in this manual and 
safety signs on your machine. Keep signs in good 
condition. Replace missing or damaged safety signs. Be 
sure new equipment components and repair parts include 
the current safety signs. Replacement safety signs are 
available from the manufacturer. 

Know how to operate and adjust your equipment to obtain 
the maximum efficiency. Do not let anyone operate 
without instruction.

Keep your machinery in proper working condition. 
Unauthorized modifications to the machine may impair the 
function and/or safety and affect machine life.

BURYING THE UNIT WILL VOID YOUR WARRANTY.

DO NOT OPERATE EQUIPMENT IN AN EMPTY BIN. To 
test the unit in an empty bin, make sure no one is in the bin, 
then turn power “on” and “off” immediately from the outside 
of the bin. Do NOT let it run in an empty bin.

If you do not understand any part of this manual and need 
assistance, contact your dealer.

Read and Understand Manual



6 PNEG-1156 Design III Stir-Ator

1. Safety

Practice Safe Maintenance

Understand service procedures before doing work. Keep area 
clean and dry.

Never lubricate, service, or adjust machine while it is in operation. 
Keep hands, feet and clothing away from rotating parts.

Keep all parts in good condition and properly installed. Fix 
damage immediately. Replace worn or broken parts. Remove any 
built up grease oil and debris.

Maintain Equipment 
and Work Area

Stay Clear of Rotating Parts

CAUTION SHOULD BE EXERCISED if it is necessary 
to enter the bin while the equipment is in operation.

Entanglement in rotating augers will cause serious 
injury or death.

Keep all shields and covers in place at all times.

Wear close fitting clothing. Stop and lock out power 
source before making adjustments, cleaning, or 
maintaining equipment.

Rotating Auger Hazard

Operate Motor Properly

To avoid serious injury or death, stay away from unit and make sure 
everyone is clear of the equipment before starting or operating 
the unit.

All electrical connections should be made in accordance with 
the National Electric Code. Be sure equipment and bins are
properly grounded.

Do not operate electric motor equipped units until motors are 
properly grounded.

Disconnect power on electrical driven units before resetting 
motor overloads.

Do not repetitively stop and start the drive in order to free a plugged 
condition. Jogging the drive in this manner can damage the 
equipment and/or drive components.

Electric Shock Hazard



1. Safety

PNEG-1156 Design III Stir-Ator 7

Prepare for Emergencies

Be prepared if fire starts.

Keep a first aid kit and fire extinguisher handy.

Keep emergency numbers for doctors, ambulance service, 
hospital and fire department near your telephone.

Keep Emergency Equipment 
Quickly Accessible

Avoid Falls

Anchor the bottom of any ladder being used in a bin or silo 
to prevent it from slipping.

Because the equipment is suspended from chains in the 
center, be cautious of positioning ladder against the
equipment. The equipment can move or swing from the 
weight of a person climbing on the ladder.

When setting a ladder against the equipment, a vise grip 
or other type of tie down should be used in the front and 
back of the track drive unit. This keeps the equipment from 
rolling or sliding around the bin while service work is 
being performed.

During heavy service work, such as removing auger 
drive, electric motors, or replacing electrical swivel, tying 
the ladder to the main frame or other solid component 
is advised.

Never climb out on the main beam or augers from a ladder 
or the roof manhole.

If an unusual amount of service work needs to be 
performed, consider lowering the unit onto sawhorses.

Always Use Ladders Safely



8 PNEG-1156 Design III Stir-Ator

1. Safety

Wear Protective Clothing

Wear close fitting clothing and safety equipment appropriate
to the job.

Remove all jewelry.

Long hair should be tied up and back.

Safety glasses should be worn at all times to protect eyes 
from debris.

Wear gloves to protect your hands from sharp edges on 
plastic or steel parts.

Wear steel toe boots to help protect your feet from falling 
debris. Tuck in any loose or dangling shoe strings.

A respirator may be needed to prevent breathing potentially 
toxic fumes and dust.

Wear hard hat to help protect your head.

Wear appropriate fall protection equipment when working at 
elevations greater than six feet (6').

Eye Protection

Gloves

Steel Toe Boots

Respirator

Hard Hat

Fall Protection



1. Safety

PNEG-1156 Design III Stir-Ator 9

1. Read and understand the Owner’s Manual.

2. Keep all safety shields in place.

3. Disconnect all electrical power prior to inspecting, servicing, lubricating, or 
adjusting the equipment.

4. Keep hands, feet and clothing away from moving parts while in operation. 
NEVER stand or sit on unit while in operation.

5. To avoid serious injury or death, stay clear of the unit and make sure everyone 
else is clear of the Stir-Ator before starting or operating the unit.

6. DO NOT operate the Stir-Ator unless shut off chain has been properly installed 
and adjusted.

7. Never enter the bin while the Stir-Ator is in operation.

8. Exercise care when starting the Stir-Ator in a full bin of grain. Augers can be 
stuck in the grain causing damage to the Stir-Ator or to the bin.

9. Operating the Stir-Ator during bin unloading can be beneficial to the unloading 
process as well as prevent auger damage.

10. BURYING THE UNIT WILL DAMAGE THE BIN AND WILL VOID THE WARRANTY.

11. DO NOT OPERATE DESIGN III STIR-ATOR IN AN EMPTY BIN. To test the unit in 
an empty bin, make sure no one is inside the bin, then turn power “ON” and 
“OFF” immediately from the outside of the bin. DO NOT let the Stir-Ator run in 
an empty bin. Damage to Stir-Ator and bin can result.

12. All electrical hook-ups must be in accordance with the National Electrical Code. 
Be sure equipment and bins are properly grounded.

13. When not operating the unit for extended periods of time, or in some cases while 
emptying the bin, it may be best to position the trolley at the bin wall to eliminate 
possible Stir-Ator or bin damage.

Familiarize yourself with the machine before operating. This will help you to
operate the Design III Stir-Ator more efficiently and obtain better quality results.

BE A SAFE OPERATOR



10 PNEG-1156 Design III Stir-Ator

1. Safety

1. Turn OFF and lock out power source.

2. A safe ladder should be used.

3. When setting a ladder against the Stir-Ator, use a vise grip or other type of tie 
down in front and back of the track drive unit. This will prevent the Stir-Ator from 
rolling or sliding around the bin while service is performed.

4. Because the Stir-Ator is suspended from chains in the center, exercise caution 
whenever placing a ladder against the unit. The Stir-Ator can move or swing from 
the weight of a person climbing on the ladder.

5. Climbing out on the main frame from either a ladder or roof manhole should NOT 
be attempted. The Stir-Ator can swing, causing a fall.

6. During heavy service work, such as removing auger drive, electric motors, or 
replacing electrical swivel, secure the ladder to the main frame or other solid 
component.

7. Use rubber pads or other anti-slip devices to prevent the ladder from slipping on 
the bin or silo floor. Slipping could cause a serious accident.

8. DO NOT climb Stir-Ator down augers to make adjustments or repairs. Slipping 
could cause falling, bodily injury, or both.

9. If an unusual amount of service work is to be performed on a Stir-Ator, consider 
removing the augers and lowering the unit onto sawhorses.

10. Exercise caution when using a ladder to perform work in a partially filled grain 
bin. The ladder may sink into the grain and cause a fall.

Read and heed all safety reminders listed below.

To perform service work on a stirring device installed in a bin:

SAFETY FIRST PAYS











7. Parts List

PNEG-1156 Design III Stir-Ator 65

Design III Stir-Ator Triple Auger Trolley



66 PNEG-1156 Design III Stir-Ator

7. Parts List

Design III Stir-Ator Double and Triple Auger Trolley Parts List
Ref # Part # Double 

Auger
Triple 
Auger Description

7 103B0012 1 1 Mercury Switch Holder Bracket
8 103B0015 2 3 16' Plain Auger
9 103B0016 2 3 16' Hardsurfaced Auger

58 105B0076 2 3 5/16'' x 3/8'' Set Screw with Adhesive
59 105B0079 2 3 18' Regular Auger
60 105B0080 2 3 20' Regular Auger
61 105B0081 2 3 21' Regular Auger
62 105B0082 2 3 18' Hard Surfaced Auger
63 105B0083 2 3 20' Hard Surfaced Auger
64 105B0084 2 3 21' Hard Surfaced Auger
92 106B044 2 3 Motor Mount Plate
93 106B045 2 3 Shield Support Bracket
94 106B046 2 3 Motor Tension Removal Rod
95 106B049 2 3 Motor Spring Guide Rod
98 106B053 1 0 Upper Angle Bracket (Double)
99 106B054 1 0 Lower Angle Bracket (Double)

100 106B055 0 1 Upper Angle Bracket (Triple)
101 106B056 0 1 Lower Angle Bracket (Triple)
103 106B066 1 0 Trolley Body (Double)
104 106B067 0 1 Trolley Body (Triple)
106 106B079 2 2 Hold Down Rod
108 106B081 2 3 Trolley Stub Shaft
109 106B083 4 6 Trolley Wheel
110 106B085 1 1 Axle Shield Support Bracket

111 106B088
Upper Roller Support Bracket

1 0 36' Diameter Bin and Larger (Single-Double)
0 1 27' 1'' Diameter Bin and Larger (Triple)

112 106B091
Long Roller Stand-off

2 0 36' Diameter Bin and Larger (Single-Double)
0 2 27' 1'' Diameter Bin and Larger (Triple)

113 106B093 1 2 Roller and Shield Support Bracket (Double-Triple)

114 106B095
Roller Support Bracket Assembly

2 0 36' Diameter Bin and Larger (Single-Double)
0 2 27' 1'' Diameter Bin and Larger (Triple)

115 106B096
Roller Support Bracket 

2 0 36' Diameter Bin and Larger (Single-Double)
0 2 27' 1'' Diameter Bin and Larger (Triple)

116 106B097
Short Roller Stand-off

8 0 36' Diameter Bin and Larger (Single-Double)
0 8 27' 1'' Diameter Bin and Larger (Triple)

117 106B098 2 3 Tension Removal Link
118 106B099 2 3 Trolley Belt Shield
119 106B100 2 3 Trolley Compression Spring
120 106B102 1 1 Drive Arm Post
121 106B103 1 1 Drive Arm
122 106B110 1 1 Stand-off Bushing
123 106B111 1 1 Trolley Wire Support (Not Shown)
124 106B115 4 6 Leveling Disc (Not Used on Offset Trolley)
125 106B118 2 3 Auger Clamp
128 106B124 2 3 Auger Clamp with Spring Pin Assembly
129 106B125 2 3 Auger Clamp with Spring Pin Hole
130 106B198 2 3 10'' Pulley Spacer
140 106C035 6 8 3/8'' x 1-1/4'' Shoulder Bolt 
160 106E008 1 0 Right Junction Box Mounting Bracket
161 106E010 1 1 Left Junction Box Mounting Bracket
162 106E012 1 1 Terminal Block Mounting Bracket
163 CORD3/C-14 A/R A/R Trolley Motor Wire 14/3 SO (Double-Triple) 1 Phase (Not Shown)



7. Parts List

PNEG-1156 Design III Stir-Ator 67

164 1EL3052 A/R A/R Trolley Motor Wire 14/4 SO (Double-Triple) 3 Phase (Not Shown)
165 CORD3/C-14 A/R A/R Trolley Motor Wire 14/3 SO (Single-Double-Triple) 1 Phase (Not Shown)
166 1EL3052 A/R A/R Trolley Motor Wire 14/4 SO (Single-Double-Triple) 3 Phase (Not Shown)
167 CORD3/C-14 A/R A/R Trolley Motor Wire 14/3 SO (Triple) 1 Phase (Not Shown)
168 1EL3052 A/R A/R Trolley Motor Wire 14/4 SO (Triple) 3 Phase (Not Shown)
193 106E060 1 1 Electric Box, 6" x 6'' x 3''
214 PT0222 4 6 1-3/8'' Precision Bearing w/ Eccentric Locking Collar
216 PT0377 10 10 Radial Ball Bearing, 17 mm (36' Diameter Bin and Larger Only)
217 PT0408 4 6 1-3/8'' Eccentric Locking Collar
219 PT0428 8 12 2 Hole Stamped Flangette
220 PT0489 2 3 AX-48 V-Belt (1-1/2 HP Only)
221 GK1952 2 3 B-50 V-Belt (2 HP 1842 Motor Frame Size)
222 PT0621 2 3 Pulley, 3-1/4'' O.D. x 7/8'', 1 Grade, B Sec, 2 HP, w/ Set Screw (105B0076)
223 PT0625A 2 3 Pulley, 3'' O.D. x 1-3/8'', B Sec, w/ Set Screw
224 PT0670 2 3 Pulley, 10" O.D. x 1-3/8", B Sec, w/ Set Screw 
247 1EL0410 A/R A/R Cord Connector, 1/2''
248 1EL0430 2 2 Cord Connector, 3/4''
250 1EL0553 1 1 Twist Lock Wire Connector (Gray) (Not Shown)
251 1EL0562 A/R A/R Wire Connector, Closed End (Not Shown)
267 1EL0887 1 1 Terminal Block - 3 Post - Double Row - 1 Phase
268 1EL0888 1 1 Terminal Block - 4 Post - Double Row - 3 Phase
272 1EL2046 6 9 Rubber Grommet, 1'' O.D. x 9/16'' I.D. x 5/16'' (Not Used on Offset Trolley) 
273 1EL0428 1 1 Cord Connector, 3/4"
274 D03-0247 A/R A/R Cable Tie, 1-1/4'' (Not Shown)
281 106E110 1 1 Tilt Switch Assembly Kit
288 3EL5098 2 3 Motor, TEFC, 1-1/2 HP, 1 Phase, 230 Volt
289 3EL5100 2 3 Motor, TEFC, 1-1/2 HP, 3 Phase, 220/440 Volt
290 3EL5109 2 3 Motor, 2 HP, 3 Phase, 220/440 Volt
291 3EL5110 2 3 Motor, TEFC, 2 HP, 1 Phase, 115/230 Volt
301 S-4198 1 1 Wing Nut, 1/4''
303 S-4310 32 38 Hex Lock Nut, 1/4''
306 S-6493 2 2 Hex Lock Nut, 1/2''
308 S-3611 A/R A/R Flange Nuts 5/16''-18 YDP Grade 2 (Not Shown)
310 S-8133 4 6 Hex Nut, 1/2'', Fine Thread
318 2FH0405 4 6 U-Bolt, 1/4'' x 3/4'' x 1-1/4''
320 2FH0427 2 3 Wiring Thumb Screw, 1/4'' x 5/8''
322 2FH0450 1 1 Button Head Cap Screw, 1/2'' x 1-3/4''
323 S-8794 7 7 Slotted Hex Washer Head Self Tapping Screw, #10 x 1/2'', Type F
326 S-6369 1 1 Carriage Bolt, 1/4'' x 3/4''
327 S-6076 A/R A/R Carriage Bolt, 5/16'' x 3/4''
329 S-3585 22 26 Carriage Bolt, 3/8'' x 1''
337 S-853 1 1 Hex Bolt, 1/4'' x 1-1/2''

338 S-7520
Hex Bolt, 3/8'' x 1''

4 4 1-1/2 HP
12 16 2 HP

343 S-8087 19 23 Hex Flange Whiz Lock Screw, 1/4'' x 5/8'' (Not Shown)
344 S-8088 4 6 Hex Bolt, 1/2'' x 2-1/2'', Grade 5, Fine Thread
355 3FH0577 2 3 External Retaining Ring, 1-3/8'' (Not Used On Offset Trolley)
357 S-7443 2 3 Pin Hairpin Cotter 0.080 Wire Diameter x 1-3/16'' Overall
359 S-7825 9 10 Pin Hairpin Cotter 1/8 Wire Diameter x 2-1/2'' Overall (Not Shown)
360 S-8094 2 2 Cotter Pin, 1/4'' x 1-3/4'' (Not Shown)
364 S-236 4 6 Lock Washer, 1/2''
366 3FH0828 8 12 Machinery Bushing, 1-1/4'' O.D. x 3/4'' I.D. x 14 Gauge
369 3FH0851 4 6 Plastic Flat Washer, 29/32'' O.D. x 1/2'' I.D. x 5/64''
370 S-1430 1 1 Flat Washer, 1/4''

371 S-845
Flat Washer, 5/16''

4 12 27' 1'' to 35' 11'' 
10 12 36' to 48' (Single-Double-Triple)

Design III Stir-Ator Double and Triple Auger Trolley Parts List
Ref # Part # Double 

Auger
Triple 
Auger Description



68 PNEG-1156 Design III Stir-Ator

7. Parts List

373 3FH0900 3 4 Spring Pin, 1/4'' x 7/8''
374 S-7409 8 10 Flat Washer, 3/8'' SAE (Not Shown)
375 S-2120 6 7 Flat Washer, 1/2'' SAE
381 S-8107 2 3 Woodruff Key, 5/16'' x 1-1/8''
382 S-9176 2 3 Square Key, 3/16'' x 9/16'' (Not Shown)
N1 GC03387 6 9 Hairpin, 1-5/16" 0.125 Wire Diameter

N2 S-968
Nut 3/8''-16 Wide Flange Whiz Lock ZN Grade 2

8 12 Under 36'
14 18 36' and Up

N3 S-4663 4 6 Nut Stover 3/8''-16 ZN Grade 2

N4 S-8989
Bolt HHCS 3/8''-16 ZN Grade 2

6 0 36' and Single and Double Augers
0 6 Triple Augers

383 2EL0310 1 1 Transformer, General Purpose, 480/230V (460V Trolley)
384 2EL0314 1 1 Transformer, General Purpose, 600/230V (575V Trolley)
385 106E096 1 1 Bracket, Transformer Mount
386 1EL0425 A/R A/R Cable Connector, AL 1/2" MPT
387 S-8087 6 6 Bolt, Serrated Flange, 1/4"-20 x 5/8" Zinc Plated
388 S-4310 6 6 Lock Nut, 1/4"-20 Grade 2, Zinc Plated
389 FH-1309 A/R A/R Lock Nut 1/2" with Pipe Threads
390 1EL0416 A/R A/R Lock Nut 3/4" NPT
392 106E095 1 1 Box, Drilled
393 FLX-2689 1 1 Cover, Electrical Box
394 FLX-2690 1 1 Gasket, Electrical Box 4 x 4
395 S-7398 1 1 Cord Connector, 3/8" NPT
396 S-7399 1 1 Jamb Nut 3/8" for Cable Connector
397 FH-1310 2 2 Cord Connector, 1/2" NPT
398 106E101 2 2 Wire, 18/3" (Not Shown)
399 401176 A/R A/R Connector, (Wire Nut) Orange Ideal-73B (Not Shown)
400 1EL0534 1 1 Terminal, Spade (Not Shown)

Design III Stir-Ator Double and Triple Auger Trolley Parts List
Ref # Part # Double 

Auger
Triple 
Auger Description



7. Parts List

PNEG-1156 Design III Stir-Ator 69

DMC 230V - Gear Motor (502A0040)

DMC 230V - Gear Motor Parts List (502A0040)
Ref # Part # Description Qty

1 501A0016 Gear Assembly, 18 and 60 T. 1

2 501A0017 Gear, 80 T. 1

3 501A0018 Cover Gasket 1

4 502A0001 Base 1

5 502A0002 Output Shaft 1

6 502A0006 Gear Assembly, 15 and 63 T. 1

7 502A0008 Cover, with Roller Clutch and Bearing 1

8 502A0031 Transmission Gear Housing 1

9 PT0241 Roller Clutch and Bearing, 3/8" 1

10 PT0361 Bearing, 3/8" 3

11 PT0376 Output Shaft Bearing, 3/4" 2

12 PT0377 Bearing, 17 mm 1

13 3EL4006 Motor Assembly, 1/8 HP - 230 Volt 1

14 S-8857 Hex Flange Whiz Lock Screw, 1/4" x 1/2" 4

15 S-9063 Hex Flange Whiz Lock Screw, 1/4" x 1" 9

16 3FH0562 Retaining Ring, 3/4" 3

17 S-8105 Woodruff Key, 3/16" x 5/8" 2



70 PNEG-1156 Design III Stir-Ator

7. Parts List

DMC 440V - Gear Motor (502A0045)

DMC 440V - Gear Motor Parts List (502A0045)
(NOTE: This gear motor no longer used in new production beginning October 2008.)

Ref # Part # Description Qty
1 501A0016 Gear Assembly, 18 and 60 T. 1

2 501A0017 Gear, 80 T. 1

3 501A0018 Cover Gasket 1

4 502A0001 Base 1

5 502A0002 Output Shaft 1

6 502A0006 Gear Assembly, 15 and 63 T. 1

7 502A0008 Cover, with Roller Clutch and Bearing 1

8 502A0031 Transmission Gear Housing 1

9 PT0241 Roller Clutch and Bearing, 3/8" 1

10 PT0361 Bearing, 3/8" 3

11 PT0376 Output Shaft Bearing, 3/4" 2

12 PT0377 Bearing, 17 mm 1

13 3EL4009 Motor Assembly, 1/8 HP - 440 Volt 1

14 S-8857 Hex Flange Whiz Lock Screw, 1/4" x 1/2" 4

15 S-9063 Hex Flange Whiz Lock Screw, 1/4" x 1" 9

16 3FH0562 Retaining Ring, 3/4" 3

17 S-8105 Woodruff Key, 3/16" x 5/8" 2



7. Parts List

PNEG-1156 Design III Stir-Ator 71

Stir-Ator Guard Option - 230V

Stir-Ator Guard Option - 230V Part List
Ref # Part # Description Qty

1 106A023 Plate - Stir-Guard Mount 1

2 106E066 Plate - Stir-Guard Design III Stir-Ator 1

3 106E063 Timer - Stir-Guard (45 Min) with Decal 1

4 2EL0245 Contactor - Magnetic, 40 Amp, 208/240V Coil 1

5 2FH0474 Screw #8-32 x 1" “F” HWHS Plated 4

6 1FH0993 Lock Nut, Flange, #8-32 Plated 8

7 106E073 Stand-off - Switch, Stir-Guard 2

8 106E067 Switch - Stir-Guard 1

9 1EL0520 Terminal - F/M Quick (CSA) 2

10 S-1430 Flat Washer 1/4" USS ZN Grade 2 2

11 S-7215 Nut Flange Whiz 1/4"-20 Zinc 2

12 106A016 Swivel Box - Weldment 1

13 1EL0885 Terminal Block - Double 5 Term, 55 Amp, 600V 1



72 PNEG-1156 Design III Stir-Ator

7. Parts List

Stir-Ator Guard Option - 440V

Stir-Ator Guard Option - 440V Parts List
Ref # Part # Description Qty

1 106A016 Swivel Box Weldment 1

2 106E066 Plate - Stir-Guard Design III Stir-Ator 1

3 2EL0245 Contactor - Magnetic, 40 Amp, 208/240V Coil 1

4 106E063 Timer - Stir-Guard (45 Min) with Decal 1

5 106E061 Transformer - Stir-Guard w/ Wires 440V 1

6 1EL0885 Terminal Block - Double 5 Term, 55 Amp, 600V, 1

7 2FH0775 #8-32 x 3/4" MSPHS Plated 4

8 1FH0993 Lock Nut, Flange, #8-32 Plated 10

9 2FH0474 Screw #8-32 x 1" Screw “F” HWHS Plated 2

10 106E073 Stand-off - Switch, Stir-Guard 2

11 106E067 Switch - Stir-Guard 1

12 S-1430 Flat Washer 1/4" USS ZN Grade 2 2

13 S-7215 Nut Flange Whiz 1/4"-20 Zinc 2

14 1EL0520 Terminal - F/M Quick (CSA) 3

14 1EL0885 Black 5 Block Terminal Post 1



PNEG-1156 Design III Stir-Ator 73

8. Wiring Diagrams

Design III Stir-Ator Wiring Diagram - 1 Phase - 230V - 60 Hz



74 PNEG-1156 Design III Stir-Ator

8. Wiring Diagrams

Design III Stir-Ator Wiring Diagram - 3 Phase - 230V - 60 Hz



8. Wiring Diagrams

PNEG-1156 Design III Stir-Ator 75

Design III Stir-Ator Wiring Diagram - 3 Phase - 460V - 60 Hz



76 PNEG-1156 Design III Stir-Ator

8. Wiring Diagrams

Design III Stir-Ator Wiring Diagram - 3 Phase - 575V - 60 Hz



9101239_1_CR_rev5.DOC  (revised April 2009) 

Limited Warranty 

The GSI Group, LLC. (“GSI”) warrants products which it manufactures to be free of defects in materials 
and workmanship under normal usage and conditions for a period of 12 months after sale to the original end­ 
user or if a foreign sale, 14 months from arrival at port of discharge, whichever is earlier.  The end­user’s sole 
remedy (and GSI’s only obligation) is to repair or replace, at GSI’s option and expense, products that in 
GSI’s judgment, contain a material defect in materials or workmanship.  Expenses incurred by or on behalf 
of the end­user without prior written authorization from the GSI Warranty Group shall be the sole 
responsibility of the end­user. 

Warranty Extensions:  The Limited Warranty period is extended for the following products: 

Product  Warranty Period 
Performer Series Direct Drive 
Fan Motor  3 Years 

All Fiberglass Housings  Lifetime 
All Fiberglass Propellers  Lifetime 

AP Fans and 
Flooring 

Apex Flooring  10 Years * 
Feeder System Pan Assemblies  5 Years ** 
Feed Tubes (1.75" & 2.00")  10 Years * 
Centerless Augers  10 Years * 

Cumberland 
Feeding/Watering 
Systems  Watering Nipples  10 Years * 

Grain Bin Structural Design  5 Years 
Portable Dryers  2 Years Grain Systems  Portable Dryer Frames, Screens 
and Internal Infrastructure †  5 Years 

Conditions and Limitations: 

THERE ARE NO WARRANTIES THAT EXTEND BEYOND THE LIMITED WARRANTY DESCRIPTION 
SET FORTH ABOVE.  SPECIFICALLY, GSI MAKES NO FURTHER WARRANTY OF ANY KIND, EXPRESS 
OR IMPLIED, INCLUDING, WITHOUT LIMITATION, WARRANTIES OF MERCHANTABILITY OR 
FITNESS FOR A PARTICULAR PURPOSE OR USE IN CONNECTION WITH:  (i) PRODUCT 
MANUFACTURED OR SOLD BY GSI OR (ii) ANY ADVICE, INSTRUCTION, RECOMMENDATION OR 
SUGGESTION PROVIDED BY AN AGENT, REPRESENTATIVE OR EMPLOYEE OF GSI REGARDING OR 
RELATED TO THE CONFIGURATION, INSTALLATION, LAYOUT, SUITABILITY FOR A PARTICULAR 
PURPOSE, OR DESIGN OF SUCH PRODUCTS. 

GSI shall not be liable for any direct, indirect, incidental or consequential damages, including, without limitation, 
loss of anticipated profits or benefits.  The sole and exclusive remedy is set forth in the Limited Warranty, which 
shall not exceed the amount paid for the product purchased.  This warranty is not transferable and applies only to the 
original end­user.  GSI shall have no obligation or responsibility for any representations or warranties made by or on 
behalf of any dealer, agent or distributor. 

GSI assumes no responsibility for claims resulting from construction defects or unauthorized modifications to 
products which it manufactured.  Modifications to products not specifically delineated in the manual accompanying 
the equipment at initial sale will void the Limited Warranty. 

This Limited Warranty shall not extend to products or parts which have been damaged by negligent use, misuse, 
alteration, accident or which have been improperly/inadequately maintained.  This Limited Warranty extends solely 
to products manufactured by GSI. 

Prior to installation, the end­user has the responsibility to comply with federal, state and local codes which apply to 
the location and installation of products manufactured or sold by GSI. 

* Warranty prorated from list price: 
0 to 3 years – no cost to end­user 
3 to 5 years – end­user pays 25% 
5 to 7 years – end­user pays 50% 
7 to 10 years – end user pays 75% 

** Warranty prorated from list price: 
0 to 3 years – no cost to end­user 
3 to 5 years – end­user pays 50% 

† Motors, burner components and 
moving parts not included



This equipment shall be installed in accordance with 
the current installation codes and applicable 

regulations which should be carefully followed in all 
cases. Authorities having jurisdiction should be 

consulted before installations are made.

GSI Group
1004 E. Illinois St. 

Assumption, IL 62510-0020 
Phone: 1-217-226-4421 

Fax: 1-217-226-4420 
www.gsiag.com

Copyright © 2009 by GSI Group
Printed in the USA 




